



Professional
Testing
Laboratory
Inc.

TEST REPORT

TEST NUMBER	0072564
TEST DATE	06/12/02

CLIENT	SUPERIOR MANUFACTURING GROUP
--------	------------------------------

TEST METHOD CONDUCTED	ASTM D2240 Hardness Shore A Durometer
-----------------------	---------------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	#562
COLOR	Black
ROLL	----
CONSTRUCTION	Floor Matting
FIBER	----
BACKING	----
REFERENCE	----

GENERAL PRINCIPLE

The hardness of a test sample is measured by means of a Type A Shore Durometer. The Durometer measures the penetration of its specified indenter forced into the test material under specified conditions.

A relationship between tested materials exists only when the same type of Durometer is used.

TEST RESULTS

INDENTATION HARDNESS	52
----------------------	----

APPROVED BY: _____

C:\Program Files\Corel\WordPerfect Office 2000\ptl2002\test2002\sup72564.wpd

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, Inc., shall not be used under any circumstance in advertising to the general public.